

Ref No: - MSK/TRK/AR/FE/15-16/720

Date: 07.01.2016

## CERTIFICATE OF QUALITY

We hereby certify that one "1" no of sample said to be "Iron Ore" submitted by "**KANAROĞLU MAD. YAPI, ENERJİ LOJ. AKARYAKIT SAN VE TİC. LTD. ŞTİ.**" at Our Mersin Office on 26<sup>th</sup> December 2015 has been analyzed with the following results.

### ANALYSIS ON SAMPLE DRIED AT 105 DEGREE CENTIGRADE

| Parameter | Sample Mark on Submitted Sample |
|-----------|---------------------------------|
|           | KONSANTRE DEMİR<br>6000 MT      |
|           | Results %                       |
| Au        | 0.0020                          |
| Pt        | 0.0002                          |

Authorized Signatory  
MİTRA S.K. TEST VE TETKİK LTD. ŞTİ.  
MERSİN/TÜRKİYE

Test results belong only to the sample tested. This report is valid for 3 (three) months. If otherwise not requested, unpaired samples are kept for 3 (three) months. Test reports without wet paint signature and seal are not valid. This report cannot be copied or duplicated without laboratory's written permission.